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RESULTS OF TESTS OF STEEL. FORGINGS .
Made by Messrs. Wm. Beardmore & Co., Ltd., GLASGOW.
For Messrs. D, Rowan & Co,.,Ltd., Eng Mo ,966 for Messrs, Blythswood S.B.Gold

i 2
Test Dia.Shlp No.35.

Batok No. of Sharge Rt Tons per
x D Description. o Phickmens: Area. b pet
No. Pieces. o Mazk. Ne. R square inch. | on.....3...inches.

Extension

: ‘ % Benl
Conn. Rod .798 31.0 31 1o

do . & 31 .0 28

do. 31.4 30

F. 3061

" 3062
3063
3064
3053
3054/5,
3056/8)

Propeller Shaft 30.2 28
Coupling End 30,2 28

) » 30,0 | 27
Crank Pins ;

3065
3066

3067
3068
3069
3070
3071
3072

Propeller Shaft 3030 29
Thrust Shaft 30,0 28
Inter. Shaft 29,8 30
do. 30.2 31
do. 30.0 27

do., 30,4
do. 28.8 33
28.4 30

1

1

1

1

1

2

3 _
3059/60 1 Journal & 1 end 31.0 30

|

1

1

1

1

1

|

1

Clinas 4. 4?34494
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